
 

 
90 North Main Street | Tooele, Utah 84074 

435-843-2113 | 435-843-2119 (fax) | www.tooelecity.gov 

City Recorder’s Office 

Department  

PUBLIC NOTICE 
 

Notice is hereby given that the Tooele City Council will meet in a Work Meeting, on Wednesday, March 20, 2024, at 5:30 p.m.  The 
meeting will be held in the Tooele City Hall Council Chambers, located at 90 North Main Street, Tooele, Utah. The complete public 
notice is posted on the Utah Public Notice Website www.utah.gov, the Tooele City Website www.tooelecity.gov, and at Tooele City 
Hall. To request a copy of the public notice or for additional inquiries please contact Michelle Pitt, City Recorder at (435)843-2111 or 
michellep@tooelecity.gov. 
[...]
Appendix B: UPDES Permit ....................................................................................................................................... 118 

Appendix C: Solar Dryer Evaluation Tech Memo ....................................................................................................... 196 

Appendix D: Vendor Proposals .................................................................................................................................. 221 

Appendix E: City Financial Data ................................................................................................................................. 300 

 

J·U·B ENGINEERS, INC. 



 

CHAPTER 1 

EXISTING AND FUTURE CONDITIONS 

J·U· B ENGINEERS, INC. 



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -1  

Contents  
Tables............................................................................................................................................................................................ 1-1  

Figures .......................................................................................................................................................................................... 1-2  

Chapter 1 ...................................................................................................................................................................................... 1-3 
1.0 Existing and Future Conditions ...................................................................................................................................... 1-3 

1.1 Introduction ..................................................................................................................................................... 1-3 

1.2 Background .................................................................................................................................................... 1-3 

1.3 Population Projection ..................................................................................................................................... 1-6 

1.4 Existing Flow Conditions ................................................................................................................................ 1-7 

1.5 Existing Loads .............................................................................................................................................. 1-13 

1.6 ERU Analysis ............................................................................................................................................... 1-17 

1.7 Projected Flows and Loads .......................................................................................................................... 1-18 

 

Tables 
Table 1-1: Historic and Future Population ..................................................................................................................................... 1-7 

Table 1-2: Influent Flow Rates ....................................................................................................................................................... 1-8  

Table 1-3: Influent Flow Peaking Factors ...................................................................................................................................... 1-9  

Table 1-4: Proposed Peaking Factors ......................................................................................................................................... 1-11  

Table 1-5: Peaking Factors of Local WRFs ................................................................................................................................. 1-11  

Table 1-6: Historical Per Capita Flow .......................................................................................................................................... 1-13  

Table 1-7: Influent Concentrations and Loadings ........................................................................................................................ 1-13  

Table 1-8: Influent Wastewater Strength ..................................................................................................................................... 1-14  

Table 1-9: Influent Loading Peaking Factors ............................................................................................................................... 1-14  

Table 1-10: Influent Flows and Loads Summary per ERU ........................................................................................................... 1-17  

Table 1-11: ERU and Flow Projections ........................................................................................................................................ 1-18 

Table 1-12: Load Projections ....................................................................................................................................................... 1-18  

Table 1-13: Design Influent Flows (MGD) .................................................................................................................................... 1-19  

 

  



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -2  

Figures 
Figure 1-1: Existing Service Area .................................................................................................................................................. 1-5 

Figure 1-2: Existing Site Plan ......................................................................................................................................................... 1-6 

Figure 1-3: Tooele City Population Projection ............................................................................................................................... 1-7  

Figure 1-4: Daily Influent Flow Rate ............................................................................................................................................... 1-9  

Figure 1-5: Effect of Precipitation on Flow ................................................................................................................................... 1-10  

Figure 1-6: Influent BOD Concentration ....................................................................................................................................... 1-15  

Figure 1-7: Influent BOD Loading ................................................................................................................................................ 1-15  

Figure 1-8: Influent TSS Concentration ....................................................................................................................................... 1-16  

Figure 1-9: Influent TSS Loading ................................................................................................................................................. 1-16 

 

  



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -3  

Chapter 1 

1.0 Existing and Future Conditions 

1.1 Introduction 

The Tooele Water Reclamation Facility (Tooele WRF) treats wastewater from industrial, commercial, and 
residential dischargers within the Tooele municipal boundary. For wastewater treatment, Tooele WRF 
treats an average flow of 2.1 million gallons per day (MGD) with an activated sludge system, consisting 
of a headworks, two oxidation ditches, three secondary clarifiers, UV disinfection, mechanical 
dewatering, and three solar dryer bays. Wastewater in the collection system is conveyed to the plant 
through three interceptors A, B, and C. The original treatment facility was constructed at an alternate 
location in 1956. The current facility was relocated to and constructed at the existing site in the late 
1990s. In April 2000, the original facility was abandoned and decommissioned when the existing plant 
was placed into operation.  

The city has hired J-U-B Engineers, Inc. (J-U-B) to prepare a Water Reclamation Facility Master Plan to 
evaluate the existing system’s ability to handle current and future flows and loads and suggest 
appropriate measures to accommodate growth and improve treatment performance. The specific 
objectives of this Water Reclamation Facility Master Plan are as follows: 

 Quantify existing flows and loads to the treatment facility. 
 Project future flows and nutrient loads over a 20-year planning period based on current 

wastewater characteristics and population growth rates. 
 Identify current and future hydraulic limitations, treatment performance, and operations. 
 Forecast future regulations. 
 Evaluate the feasibility of treatment technology alternatives including costs and non-monetary 

considerations. 
 Recommend preferred treatment alternatives and implementation schedule. 
 Develop capital improvements plan and project phasing plan for 2025-, 2030-, and 2045-year 

planning horizons. 
 Evaluate compatibility of the preferred treatment alternative with current and future Tooele 

WRF projects. 

1.2 Background 

Tooele City is located on the western slopes of the Oquirrh Mountains in the Tooele Valley, west of Salt 
Lake City, Utah. The Tooele WRF service area is shown in Figure 1. Agricultural fields surround the 
facility to the north and the west. The Overlake Golf Course is located adjacent to the plant, where 
Tooele can dispose of treated effluent through Type 1 reuse (see Chapter 2). In the past, Tooele has 
been characterized as a rural community, but has morphed into a suburban city on the outskirts of the 
greater Salt Lake City metropolitan area. Tooele has experienced rapid population growth in recent 
years due to its desirable location near the Great Salt Lake and abundance of outdoor recreational 



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -4  

activities. Therefore, population growth and aging infrastructure have accelerated the timeline for 
providing upgrades to the facility.  

The original design of the plant was based on a population of 22,612 at 100 gallons per capita per day, 
to meet a flow condition of 2.26 MGD. The 2008 upgrades to the facility were intended to bring the 
entire plant capacity up to 3.4 MGD, but DWQ considers the plant to be rated at 2.25 per Tooele’s 
UPDES permit. Over the years, the plant has been upgraded as follows: 

 2004: Belt filter press feed pumps replaced with rotary lobe, positive displacement type pumps. 
 2007: Traveling bridge filter rehabilitation and switch from anthracite sand mix to just sand. 
 2008 (Phase 1A): 

o Screens replaced with new mechanical step screens 
o New washpactor and conveyor system 
o Aeration diffusers installed in oxidation ditch 
o New blower building 
o New 60 ft diameter secondary clarifier 
o New RAS/WAS pumps for clarifier 
o Replacement of two scum pumps 

 2011 (Phase 1B): 
o Replacement of chlorine disinfection with UV 
o New sludge storage tank 
o New solar biosolids drying facility 
o Belt filter press replaced with screw presses 

 2021: 
o Headworks building grating upgraded to solid FRP grating 
o Replaced oxidation ditch and sludge storage tank diffusers 
o Replaced Clarifier No. 1 internal mechanism 
o Polymer injection system replaced, redundant unit provided 
o Plant water pump station skid plate replaced 

 2023: 
o Sand filters replaced with disk filters 

 2024 (anticipated completion): 
o New headworks facility with coarse screening and grit removal 

The latest site plan is shown in Figure 1-2. 



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -5  

 

Figure 1-1: Existing Service Area 

Source: Tooele City Wastewater Collection System Master Plan. Hansen, Allen, & Luce April 2022. 

Interceptor 

m 

Legend * WWRF 
Sewer Line 
Diameter (In.) 



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -6  

 

Figure 1-2: Existing Site Plan 

1.3 Population Projection 

Utah Division of Water Quality requires that a 20-year treatment solution be developed during the 
facility planning process. Therefore, an essential aspect of treatment master planning is future 
population projections. The most recent City population estimate was 35,742 from the 2020 U.S. Census 
Bureau. The trend of rapid to moderate growth is expected to continue through 2045, with an average 
annual growth rate of 2.83% predicted from 2020 to 2045, using the Kem C. Gardner Policy Institute 
demographic and economic planning projections for Tooele County. Table 1-1 shows the estimated 
population within Tooele WRF’s service area through 2075. Data from Table 1-1 is illustrated graphically 
in Figure 1-3 to show the projected population trend. The red line in the figure shows the population 
using the Kem C. Gardner Institute growth rate projections. 

,--7 
I I 
I I 
I I 
I I 
I I 
L __ 

EJ 



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -7  

Table 1-1: Historic and Future Population 

Year Population AARC(d) 

2000(a) 22,502 - 

2010(a) 31,605 4.0% 

2020(a) 35,742 2.6% 

2025(b) 43,567 4.4% 

2035(b) 53,633 2.3% 

2045(b) 63,039 1.8% 

2055(b) 71,532 1.8% 

2065(c) 79,306 1.1% 

2075(c) 87,603  1.0% 

           (a) Population data from 2000-2020 census data. 

               (b) Population projection using data from Kem C. Gardner Institute State and County Projections for Tooele County. 

              (c) Population projection extrapolated from previous data. 

              (d) Annual Average Rate of Change (AARC) 
 

 

Figure 1-3: Tooele City Population Projection 

1.4 Existing Flow Conditions 

The Tooele WRF currently receives an average daily flow of about 2.1 MGD. Reviewing existing and 
historic flow records provides a snapshot of average annual flows and peak flow events and informs 
baseline values used for future projections. The flow characteristics of interest are as follows: 

0

10000

20000

30000

40000

50000

60000

70000

80000

90000

100000

1980 2000 2020 2040 2060 2080

Po
pu

la
tio

n

Year

Historical Projected• 



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -8  

 Average Daily Flow (ADF): The average flow rate occurring over a 24-hour period. ADF rate is used 
in evaluating treatment plant capacity and developing the flow ratios used for design. The ADF rate 
is also used to estimate pumping and chemical costs, solids production, and organic loading rates. 

 Maximum Month Flow (MMF): The expected flow for the peak month in the year. This flow 
factor is typically used to design unit processes for permit compliance. 

 Peak Daily Flow (PDF): The expected flow for the peak day in the year. The PDF is also used to 
size processes for permit compliance and peak events. 

 Peak Hourly Flow (PHF): The peak 1-hour flow rate occurring during a 24-hour period. PHF is 
used to establish the hydraulic capacity of the process. 

1.4.1 Historical Flow Records 

Tooele WRF provided daily influent flow data for 2017 to 2022. A summary of the past six years of flow 
is provided in Table 1-2 below. The influent flows have been relatively stable, averaging 2.135 MGD. 

Table 1-2: Influent Flow Rates 

Year 
Average Day 

(MGD) 
Maximum 

Month (MGD) 
Peak Day 

(MGD) 
Peak Hour 

(MGD)(a) 

2017 2.129 2.432 3.773 4.991 
2018 2.155 2.367 2.572 4.989 
2019 2.170 2.390 2.893 4.704 
2020 2.156 2.346 3.760 4.957 
2021 2.226 2.607 2.912 4.969 
2022 1.972 2.232 2.419 4.957 

Average 2.135 2.396 3.055 4.928 
(a) Peak hour flow data is from the City’s influent flume as measured by a Flo-Dar unit.  It appears from the data that this 
flow measurement may be capped at 5.0 MGD and further investigation by the City is recommended. 

The average daily influent and rolling 30-day monthly average flows are shown in Figure 1-4. Influent 
flows have only experienced a slight increase over the last six years, as indicated by the mostly linear 
trend line. 



City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  1 -9  

 

Figure 1-4: Daily Influent Flow Rate 

1.4.2 Peaking Factors 

Maximum month and peak hour flow are critical in facility design since these flows establish the 
required hydraulic capacity of the process and therefore dictate the sizing of the system. Table 1-3 
[...]
City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -2  

Figures 
Figure 3-1: Tooele WRF Existing Site Layout ................................................................................................................................... 3  

Figure 3-2: Septage Receiving Station ............................................................................................................................................. 4 

Figure 3-3: West Ditch D.O. Residual ............................................................................................................................................... 7  

Figure 3-4: East Ditch D.O. Residual ................................................................................................................................................ 8  

Figure 3-5: Diffuser Replacement in Oxidation Ditch ...................................................................................................................... 10  

Figure 3-6: Oxidation Ditch Foaming – High MLSS ........................................................................................................................ 11  

Figure 3-7: Oxidation Ditch – Normal MLSS ................................................................................................................................... 11  

Figure 3-8: Existing Neuros Blowers in Blower Building ................................................................................................................. 12  

Figure 3-9: Secondary Clarifier Overflow Rate ............................................................................................................................... 14  

Figure 3-10: Secondary Clarifier Solids Loading Rate .................................................................................................................... 14  

Figure 3-11: New Internal Mechanism in Clarifier #1 ...................................................................................................................... 16 

Figure 3-12: Drive Assembly and Feedwell of Clarifier #2 .............................................................................................................. 17  

Figure 3-13: Envirodyne Clarifier #3 ............................................................................................................................................... 17 

Figure 3-14: RAS/WAS Pump Station in Biosolids Building ........................................................................................................... 18 

Figure 3-15: Tertiary Filters ............................................................................................................................................................. 22  

Figure 3-16: UV Channels 1 (outfitted) and 2 (future) ..................................................................................................................... 24  

Figure 3-17: Utility Water Pumps .................................................................................................................................................... 25  

Figure 3-18: Reuse Pumping System ............................................................................................................................................. 26 

Figure 3-19: Return Pump Skid ...................................................................................................................................................... 28  

Figure 3-20: HUBER Screw Presses .............................................................................................................................................. 31 

Figure 3-21: New Polymer Injection System ................................................................................................................................... 33  

Figure 3-22: Solar Dryer Greenhouse ............................................................................................................................................. 34  

Figure 3-23: Existing System Capacity Assessment ...................................................................................................................... 39 

  



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -3  

Chapter 3 

3.0 Existing System 

3.1 Facility Overview 

The Tooele WRF serves all of Tooele City. The original WRF was constructed in 1956 and treatment was 
relocated to the existing location in 2000 and the original facility was abandoned. Major upgrades were 
performed on the plant in 2008 including new headworks equipment. The most significant modification 
was the installation of blowers and aeration diffusers at the oxidation ditch and the addition of a third 
clarifier to increase the ditch’s total treatment capacity. In 2011, the city replaced chlorine disinfection 
with UV and installed solids handling upgrades – new sludge storage tank, new dewatering building, and 
new solar biosolids drying facility.  Additional minor upgrades were completed in 2022, cloth disc filters 
were installed in 2023, and a new headworks building is currently under construction with an estimated 
completion of 2024. Other minor upgrades and additions have been incorporated throughout the years 
to reportedly bring the hydraulic design capacity of the WRF to 3.4 MGD. However, plant staff has 
indicated that performance suffers at 3.0 MGD or less. The current average inflow to the WRF is 2.1 
MGD with a permit limit of 2.25 MGD max monthly average to the ditch outfall. The existing WRF site 
layout is shown in Figure 3-1. 

 

Figure 3-1: Tooele WRF Existing Site Layout 

TooeleWRF 
Existing Site Layout 

,,,,.__.-.. 
'l'.O<Jffe -c,1ty 

<JU·B \ :,:;;.,, 

•=- r:l ="' 



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -4  

Although upgrades have been made over the years, after nearly 25 years of service the facility is in need 
of improvements. Much of the equipment is over 20 years old and should be proactively monitored for 
performance deficiencies and should be scheduled for replacement due to aging infrastructure. 

3.2 Preliminary Treatment 

3.2.1 Septage Receiving 

Septage is received multiple times per week and is dumped into the septage receiving station upstream 
of the existing headworks building (see Figure 3-2). Septage is dumped directly into the concrete bay, 
where septage passes through grating to exclude large debris and enters the sewer system through an 
orifice plate to control flow. Excess septage is diverted to an off-line holding tank and passed into the 
sewer line when flows decrease. The existing station is old and deficient and in need of an upgrade or 
replacement. The concrete pad requires consistent washdown to maintain cleanliness and reduce odors. 

 

Figure 3-2: Septage Receiving Station 

  



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -5  

3.2.2 Screening, Grit Removal, and Influent Flow Measurement 

The first step in the treatment process is screening and grit removal of the raw wastewater at the 
headworks building. The existing building is located on the south end of the facility downstream of the 
septage receiving station. A new headworks building is currently under construction, located just south 
of the existing building, and consists of the following items: 

 Influent sampling 
 Two 1/4-inch coarse screens. Influent flow may be diverted to one or both channels during 

normal operation. A bypass channel with a manual bar rack will serve as a future third screening 
channel. Provisions were designed for a future coarse screen and washer compactor for that 
channel also. The screens will be cleaned with automatic rakes that are operated by variable 
frequency drives. The bar screens include dedicated washer compactor units. 

 Vortex grit chamber downstream of the screening equipment. Accumulated grit is pumped to a 
grit washer. The grit chambers include dedicated grit pumps and grit washer units. 

 Debris from the coarse screening and grit removal equipment will be collected in a solids haul 
trailer located in the headworks building. Operators dispose of the solids at the landfill. 

 Influent flow measurement for the facility is provided with a magnetic flow meter downstream 
of grit removal (immediately upstream of the splitter box). 

The operating conditions for major components of the new headworks are summarized in Table 3-1. 
The upgrades to the headworks will provide a significant increase in capacity, sufficient for current and 
future needs up to 2045, especially with the addition of a third channel for future coarse screening. 

Provisions for future odor control were included in the design of the new headworks. A dedicated odor 
control fan will be installed and integrated with the HVAC system to remove odors and corrosive gasses 
from the screenings room. 



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -6  

Table 3-1: Headworks Operating Conditions 

Parameter Design Value 

Automatic Screens  

Quantity 1 Duty / 1 Standby 

Type Mechanical Bar Screen 

      Capacity, each (mgd) 12 

Clear Opening (inch) ¼  

Washer/Compactor  

Quantity 1 Duty / 1 Standby 

Capacity, each (cf/hr) 70 

Vortex Grit Chamber  

Quantity 1 Duty / 1 Standby 

Type Vortex 

Capacity, each (mgd) 12  

Grit Pumping  

Quantity 1 Duty / 1 Standby 

Type Vacuum Prime 

Capacity, each (gpm) 250 

TDH (ft) 60 

Grit Dewatering  

Washer Type Cyclone 

Classifier Type Integrated 

Quantity 1 Duty / 1 Standby 

Capacity, each (gpm) 250 

 

3.3 Secondary Treatment 

3.3.1 Splitter Box No.1 

The pipeline to the splitter box from the headworks building is new and sized to accommodate 50-yr 
flows.  The purpose of the splitter box downstream of the headworks is to equally distribute flow 
between the two biological trains/ditches. The splitter box contains two four-foot adjustable weir gates 
to control flow. During high flows, these weirs are operating under submerged conditions reducing 
operational control. Therefore, the splitter box has insufficient capacity for future flows and is unable to 
split flow for a future oxidation ditch. 

I 



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -7  

3.3.2 Oxidation Ditch 

The current facility employs the activated sludge process to provide biological treatment including 
nutrient removal. Specifically, an oxidation ditch process is used, and two parallel ditches of equal 
capacity are provided. Each ditch is preceded by an anaerobic selector to aid in sludge settling and 
nutrient removal. The selector zone is unaerated and mechanical mixing is provided to mix the contents 
and keep solids in suspension. Return activated sludge (RAS) and raw influent are combined in the 
selector. The mixers in the selectors are over 20 years old and have reached the end of their design life.  
On a few occasions, a mixer has fallen off of its mount and it is difficult to isolate the selector zone for 
retrieval. 

Flow exits the selectors by gravity and enters the south end each of the ditches. The ditches are 
configured in the traditional “racetrack” layout and were originally installed with four surface brush 
aerators. To increase aeration capacity, fine bubble diffusers, high speed turbo blowers, and 
submersible mixers were added to the ditches in 2008. According to the design, these improvements 
increased the capacity of the ditches from 2.3 MGD to 3.4 MGD. However, operations staff have 
indicated they have trouble maintaining treatment at higher flow rates approaching 3.0 MGD. A 
summary of the oxidation ditch design criteria is shown in Table 3-2. 

Dissolved oxygen (D.O.) residual within each ditch is measured at two locations. The D.O. analyzer 
readings are used to provide D.O. setpoint control, which is typically accomplished by varying the air 
flow to the diffusers to avoid short cycling the brush aerators. The ditch runs in extended aeration 
mode, which sends raw wastewater to the west ditch directly. It then travels from the west ditch 
(AIT_0242) to the east ditch (AIT_0241). The D.O. data from SCADA shows the west ditch D.O. is 
constant around 1 mg/L year-round (Figure 3-3), while the east ditch fluctuates from 4 to 0.5 mg/L 
depending on the time of year (Figure 3-4).  

 

 

Figure 3-3: West Ditch D.O. Residual 

 

10 

9 

8 

7 

6 

5 



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -8  

 

Figure 3-4: East Ditch D.O. Residual 

It is important to note that two of the three turbo blowers run at 85% and the system struggles at 
summer flows to maintain its D.O. setpoint, indicating the blowers are running at or over capacity. As a 
result of fixed speed, the D.O. probe reading at AIT_0241 indicates reduced D.O. during summer 
months. Increasing the blower speed to 100% may improve summer D.O. performance, however, the 
plant operators are concerned about running the system to 100% since the blowers are aging, originally 
installed in 2007. It is recommended to use flow paced D.O. control rather than the current fixed speed 
set point of 85%. Flow pacing is expected to help correct the wide annual swings in the east ditch. 

The four brush aerators are original equipment for the ditches and were installed in 2000. They have 
been well maintained and the gearboxes on three of the units were replaced in 2022. Submersible 
mixers were installed in the ditches with the diffused air upgrade in 2008. Each ditch includes two 
mixers, which were added to enhance mixing and to maintain velocity through the ditch. 

Each ditch is also equipped with two level sensors. The level of the oxidation ditch is controlled using 
telescoping valves to the clarifiers and flows can be isolated using adjustable influent and effluent weir 
gates. Careful control of the water level is critical to maximize performance and oxygen transfer. 
Operations staff have experienced issues with the actuated gates, specifically with the actuators not 
working as designed. When the actuators are inoperable, any issue with the ditch becomes more 
difficult to work on for maintenance in terms of flow isolation. The existing actuators either need to be 
repaired or a new gate design should be implemented including a manual override.  

10 

9 

8 

7 

6 

5 

4 

3 

2 1-tflltt--+tt+-+--t-t-V+tt~------;--:;~.l'!,'ittt,H--'t--t'l,t-ql!IK" 

1 

0 ...._-----.-----.-----.-------,,-----..----
Mar '23 May '23 Jul '23 Sep '23 ov '23 Jan '2 



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3 -9  

Table 3-2: Oxidation Ditch Design Criteria  

Parameter Design Value 

Oxidation Ditch  

No. of Trains 2 

HRT at 3.4 MGD, hr 14.9 

      SRT at MLSS of 3,500 mg/L and 3.4 MGD,        

      days 

11.7 

Selector Zone  

Volume, MG 0.135 

Zone Mixer Motor Drive, hp 2.4 

Surface Aerators  

Quantity 4 (2 per train) 

Manufacturer Kruger 7.5 M Maxi - Rotors 

Drive Motor, hp 50 

Submerged Mixers  

Quantity 4 (2 per train) 

Mixer Drive Motor, hp 12.2 

Fine Bubble Diffusers  

No. of Diffuser Grids 4 (2 per train) 

Total No. of Diffusers 360 

Diffuser Manufacturer EDI 

Total Air Requirements, scfm 2,622 

Total Air Delivered, lb O2/hr 232.1 

 

The fine bubble diffusers in the existing oxidation ditch recently reached the end of their service life and 
needed replacement. In 2022, the existing oxidation ditch was drained and the fine bubble diffusers 
were replaced with in kind from EDI, seen in Figure 3-5. 

I 



 

City  of  Tooele  Wast ewat er  Treatment  Mast er  Pla n  3-10  

 

Figure 3-5: Diffuser Replacement in Oxidation Ditch 

In periods of high MLSS concentration, the oxidation ditch experiences issues with foaming. It can be 
difficult to waste and reduce the MLSS due to inadequate solids dewatering capacity (bottleneck at 
screw press dewatering and solar dryer). The visual difference in the MLSS concentration in the ditch is 